» JEEGD FOR EONT e (IR wS!
wfes So @6 fB=)

« 5 Yo .M. f&feg a1t (d200ftfil. Soo
for.fr) srerEm ¢ fqoae A2 o=3T BT

- BOUW WEIR ¢ At o8 (e
AT 8 @Te T 2 2erF

BB ST difevie S @ R
cenenfire ArEibe Wae Afadrmed T Sgmaa |

o1 FITE AT Ceire=TsTITaa Srgrawarsiy
STIETsS (A2

ZEW TAT WO IHE A GOEE [ AfE
TreEe w0 s s9 R @it e
f5%a ebea eyfes TegE S @R | TEm A
FIFME =E fUee ¢ fe-enbifae ayfe a=em
4 TR | Tgewiad wudeH F@es (SCADA)
A NG A=, AfEm ¢ T FE
TGP AT TRE |

APHT T

oo AEAlTe Zouw vhgW *¥Ea AT TR
FOEE oF AT do O G Tire F9T I TG |
TGE TG TGN @A A FIIAZ GIFE WSO
ST G ZACE | POR GOH T @7 T 2w
wfERITEel Sfiferd 5191 gflr 1 8T ZBE | MZA TIPS
g T4 GBI Nl A Faa4rz 30 =% ez
F 8T AT | HOLN eI 20 TerEEE
T AfRSEE T ey o oot e
[...]
irrespective of opinions for implementing the mega
project successfully.

Global challenge in installing sewerage
management system and context of Bangladesh

Construction of Sewerage System is always a
complex and time consuming work. At the same time,
the private investment in this sector is yet un-encour-
aged. Itis sighted as a challenge across the world. For
this reason, the sewerage coverage across the world
increasing less than one percent per year. So a new
concept is introduced globally. This concept is titled
as ‘Safely Managed Sanitation’. It means, beside the
establishment of a sewerage system, it considers more
emphasis on safe Septic Sludge Management. In
present world, 40% of the total population remained
under safe sanitation advantages and 15% of world
population release stools and urine under open sky.
The percentage of open relieve of stools in South
Asian countries 36%, neighboring India 45% and near
about zero percentage in Bangladesh. Government of
Bangladesh is committed to achieve SDG 6.2 target
and with this aims, CWASA is moving ahead. Lack of
any established Fecal Sludge Treatment Plant in
Chattogram Metropolis, the septic sludge of the
households is cleaned manually by the sweepers
which ultimately dumped into nearby drains or canals.
As a result, the 5 cubic meter septic tank waste is
equivalent to stools of about 10,000 people which
polluting environment and posing severe threat to
public health. By all means, the location of
Chattogram Metropolitan near the Bay of Bengal, the
influence of daily tide and ebb of the sea is a kind of
blessings against the river pollution.

Author: Superintending Engineer, Chattogram WASA

e | [L 15 ST




o (o
BOSIH AN

CHATTOGRAM
WASA IN ANEW ERA
WATER TO BE SUPPLIED TO

BANGABANDHU SHEIKH MUJIB

ClICRISESESE
SRR CEREFORIC]

CIrEEw e wifse

BB *1zEd Afwias W96 i TReanzs &=
bR o TRRER ¢ 4w TEpE FEerE
(CWASA) W&ol F(ACR | oA SIFR
weelge GaeE faa-fitey i saaanes &=
T foafs -Boifag Nf ceearsile qrane Wae
€3 A eargeReEE  cprsie SEe aeE
TP AT T T | TEACE HVAT GALTR (T
TN WIS YT bo GTGAE | BIANT *FF S
et g whwee qeor wif SReEnEd e
EN FTPE GqR ST FIOH AZAST AR
et Aegm wiffs Az@eEm 5o eqapT @
PR 2R ABARF T8 | @ RGNS BT ST
WWE@WMWW

Sonagazi in Feni District.

SHILPA NAGAR

Muhammad Nurul Amin

Chattogram Water and Sewerage Authority
(CWASA) has the liability to provide water
supply to the inhabitants of Chattogram city. At
present, CWASA operates three surface water
treatment plants (WTPs) along with some deep
tube wells to produce and distribute about 360
MLD of water to the CWASA service area. With
assistance from the Government of Bangladesh
and development partners, CWASA is
implementing several projects to rehabilitate and
expand the water supply system both in the city
and the southern part of Karnaphuli River to
facilitate Korean EPZ. Besides, CWASA is
planning to expand its Water network to the
northern part of Chattogram and provide water
supply to the industrial zones of that part
especially at Mirsarai and Sitakunda.

One of the biggest Economic Zones (EZ), being
implemented by Bangladesh Economic Zone
Authority (BEZA) is the Bangabandhu Sheikh
Mujlehllpa Nagar  (BSMSN)  project

comprising Mirsarai Upazﬂla in Chattogram and




A ALAST e FEF () AL
TP GV e Wiared weew aAfevr Fam
¥ (BSMSN) o=@ (esia Sy JRew
gftafes S g qEaE Farg | 4t BB
*2F (AT Yo FY Teg wafEgs | 7R, @I
e famt= eers Rfwme S Jeuifes
e TNE o g Tibre @t At
RE oIS SRS Tl T | T (1 e g
(BSMSN) 47 T8I TS T 90,000 IFF |
TR (TN (FEE G SoeET vt et
AT |

BSMSN wieret  ~ifie sifewr  Teorees &
erifigera fow swarel SR T Za |
BSMSN @&1<(4 #(1f 54as102a arareaao! S
fifeg fem smfe ffece wa1 o awfe
el s swrew w3 e 2o awifas ooz «if
RN (PRIT-2) (AT N SR 341 |

et war AT SaEe

e wal (At A CRE 97 S S
Yoo UNYARG (FUNT 0% “fFE @AW 99
fraafbe fRuavara i zace | @emr 7 AT @R
e (ST ST Selgat st A1 ez g
A (AT S0 @ ATy (G Aoy wAfase s
A2 |

TN JEml TR catchment area 4R TR
sede 3 .M, &1 @ (I=aE intake point #EE
catchment area Roita fawafos | wwamaB ~Tacs
W?ﬁﬁﬁf 95w discharge 91T *,5v,000 99
fir, a1 gFWI TG representative base flow f2eTa
fEe |

(TS AT A T (@AF e A e
inflow S F47 TR WAE Svdo 99 57| @ff
e AT 2E0RT GO @9 (SIS &0 TS
sfer@er (01 m/s) S fofars tofa wafee |
W AT (5 R @I FAFEA A (@A
AT 2ATZ QG 00y ANIHATE NT T4 T | ¢
(AF @RI T @ (A AT AT vo% A
AR FAGA T (AT (ST &AMET S T |
gEm T wfslEe #ifi srwes (9oo @AHfE)
@it gaifEe g oimes  (o9y «T9wfE) @7
38.9% | (ITZAT #Afe Colrmane (EE-1) ArEa

The Bangladesh Economic Zone Authority
(BEZA) which aims to establish economic zones
in all potential areas in Bangladesh, is
implementing one of the biggest Economic
Zones at Mirsarai known as the Bangabandhu
Sheikh Mujib Shilpa Nagar (BSMSN) project. It
is 60 km north of Chattogram, which will
accommodate large-scale, multi-zone
development containing Public, Private and
Foreign Direct Investment. This project is to be
developed over a long-term, into an industrial
city. The current site of Bangabandhu Sheikh
Mujib Shilpa Nagar (BSMSN) is about 30,000
acres in size. There are ten Mouzas in the
Mirsarai Upazilla of Chattogram District and six
Mouzas in SonagaziUpazilla of Feni District.

A detailed study has been accomplished for
assessment of water demand in the BSMSN
area. The demand assessment report identified
several options to fulfill water supply require-
ment of BSMSN area. One of the options
suggested supplying water from proposed
Mohara WTP (Phase II).

Water Resources
Development in Halda River

Water Resources Development in Halda River
Planned volume to be withdrawn from the Halda
river for the purpose of water treatment was
reported as 300 MLD considering 10% loss at the
treatment plants. Total water volume available at
Mohara intake was estimated by combining fresh
water discharge from Halda River and flooding
flow water supplied by the Karnaphuli River at
the time of spring and neap tide.

The catchment area of the Halda River at
Modunaghat was estimated to be 1515 Square
Kilometer, which was roughly considered to be
the catchment area up to Mohara intake point.
The calculated daily minimum discharge was
about 218,000 CM at the Modunaghat point,
which was considered as the representative base
flow of the Halda River.

Inflow from the Karnaphuli River to the Halda
River at the flooding flow was estimated to be
1,820 CM. This was based on the cross-sectional
survey of the Halda River and survey of the
average velocity of flooding current which was
measured as 0.1 m/sec. Thus, the total discharge
of the Halda River and the flooding discharge of
the Karnaphuli River was




T Hfaeee offe IFeTE (9oo WWFlT)
@B = e 9w 2 Tae A @ T
IR A SR (P AT 7 FAq T |

(T=ZAT Water Treatment Plant-¢
A= AP ETeTET MRS

LGS WIFHE QIR TAGT AP (6*+ W0 Intake

Facility 7f6@ | ©feare Topimem Jae @

Intake Facility i @41 z@feem | Intake @3

THAG RTFTS] Sbrd ANAATG | ISAMA (A=A

(FG-5 97 do INIAT Afwiifye =i TeoAma

T 58.¢ INGAC wARTANS A TreEe @

‘R |

%) Intake Structure
@IS @=a WTP (PE@-2)0etF BSMSN-9
Al @2ACET @ Feasibility Study S
e TAIE ©id Intake Structure F® =z |
Intake Structure €3 &7 (B AT TAcen
(oA ST | Stop logs @992 bar screen &9 Y
s» fibE 2% ¢ 3.2 fb@ €@ & Inlet
chamber opening SCICZ | Intake THIE &7
River training work @5 7% ST |

¥) Intake Pumping Station
o=F WTPT® @b Oueafe Aol ez
TG vertical pump E°5 41 TCAMRE | Aibo
AT T SR T (@T A G9R w1+
@  (ofien gt wEe AfRkgEr
(SR (TT AT | TEAMT 58.¢ AIAIAT
AffE o= ¥io o vEwlw, dfE  eirief
FBTSAIR TR |

) Desilting Basin
T SRl s clarifier @3z filter offwe
Srafafe® s &5 46 Pre-sedimentation
basin BIF AT | ©% (YN TOC I AT
WG T A TH SRECH FFC T AR |
G G (SgEfE-un) weiffee o
G3fB FFT BICCea Trares Epifa e fafm
(5919 @ =41 &7 | @B detention time $20
fafes | 7=2fe MEw s800 NTU Grfafefs
@FT I TACE | BREARES voo NTU wfer
(it 93 @l eta=#itd =T JET Pre-co-
agulation ¥4 2 | 9% Pre-coagulation =
4T ©-8 T G FFd T4l = | G
(2T B T Ty 749 PRl w7 4w o4
wefaeefas onfr el wifie ffee oem @
(o 9l 27 e ([T g AT @3 fow

summed up to be 2038 MLD. It indicates that
about 90% of the available flow at Mohara point
occurs due to tidal discharge from Karnaphuli
River.

Ratio between the planned water volume (300
MLD) and the total discharge (2038 MLD) of
the Halda River and the flooding discharge from
the Karnaphuli River was estimated as 14.7 %.
The planned water volume to be abstracted (300
MLD) was considered fairly small and it was
concluded that such planned abstraction shall
not be influenced even in a viewpoint of
maintenance flow.

Features of Existin
Treatment Plant at

Intake Facility

Water
ohara:

The Intake facility is comprised of an Intake
Structure and intake pump station. The capacity
of the intake facility was constructed with the
scope of future expansion. The total capacity of
intake is 189 MLD. Presently 94.5 MLD of raw
water is being extracted for Mohara Phase-1 to
produce 90 MLD treated water.

a) The Intake Structure Feasibility Study for
Water Supply Transmission in BSMSN from
Proposed Mohara WTP (Phase IT) 52 Inception
Report The intake structure (Figure 5-10) is
constructed at the Halda river bank. Five inlet
chambers have been provided in total in the
intake structure. An opening of inlet chamber has
a dimension of 1.8 m in width and 1.2 m in depth
with stop logs and bar screen. River training
work has been provided to protect intake.

b) Intake Pumping Station

Five vertical pumps with 59 MLD Pumping
capacity were installed in Mohara WTP. Out of
five pumps four are fixed head pumps and the
remaining one is variable head pump with
variable frequency dive facilities. Presently two
pumps are sufficient for 94.5 MLD of water. The
remaining pumps are standby.

¢) Desilting Basin

Two plain sedimentation basins are in operation
in order to reduce the turbidity load to clarifiers
and filters during high turbidity period. High
turbidity has been recorded in nine (9) months in
a year except dry season. In dry season (January-
march) raw water is carried through




N7 N4 SR/CA manually FRICAT 27 | e
SETFTEA TR afsio @R s Skige bRt
Tt A& (AR T AT A 2

e fafde wia

wifsre ffe el o1fye | afef e upstream
G @I, #EN GIR ST TN @ 4 2 |
2fef (5% & detention time So GTFS |

Clarifier

Clarifier @ 5Rr™ 3TG B @67=Ig SHIN 2T
Sludge Blanket ¥23CZ | Inlet zone, Settled zone
@32 Outlet zone @& Sludge Blanket Clarifier
95 | &fSf Clarifier 97 @& woo T IR
TG [nlet #2~ FATAR T X | Gifa, 2T @FR
e e wefarenfas onfr 3ees gt T
A Clarifier @ ey @=ifee =@ @32 Clarifier
Qg eI (@ 04T (2T foies el floc B0 (oifaca
THTA o=z TS floc @ <f¥T® T @I S
slurry @8 2(a% <04 | 99 9 [ExE TEe e\
ST Zrer e 99 29 | Clarifier 99 detention
time 92 ffd5 | Sy eamzy “fo=er < o
0.75 x 10-* m/s TF AT 0.75 x 10-* (TF 1 x 10-°
m/s *¥® TS A | T o e v
4@ qr4re, oSl Clarifier €3 Sef@@ @6 Te
AFE IR T4 T AR I ©leTS FATTH
Rt Ef s = =

Filter

Rapid sand filter @ =5 TG wwarz | @sf
surface-washing 719G T self-backwashing
5129 fFrmm | Afewmete e oite, @ ifeiEe
TE 11.17 m¥m¥h | S« RR_ees J9F 9o
(}TF 8o T #4T T AMEF | T4 Foig #ifaa
sTeITel critical design depth ¢ifte Frw A1 A
0.0y I, ©X9 (AF Backwashing @3 33 &M%
%4 7 | TSNA backwashing 5% =15 (G |
Treated Water Reservoir

Afarefare “Aifvm segtas wwre @R o
SIS AR | SEE vt ieE [ew @ afeft
wobo 9 I, FACH™Y | @7 (5 FIl 4930 TF
7. @32 retention time >.be TG |

Wastewater Discharge Facilities

TBTT 271G Teoly wastewater U6 wastewater
drainage system @3 ST ZEW TALS (BLG (ST

a bypass channel and brought into rapid mixing
chamber directly. The detention time of the basin
is 120 minutes (2 hours). The maximum turbidi-
ty of 1400 NTU was recorded recently. Pre-co-
agulation by Alum is conducted at inlet of these
basins when turbidity exceeds 300 NTU. This
pre-coagulation is executed for 3 or 4 months in
a year. During the period from January to March,
when turbidity is low, raw water is directly sent
to the rapid mixing chamber without treatment
in desilting basins and silt settled in the basins is
dried and removed manually during these 3
months. During operation, sediment is removed
every day by opening four discharge pipes locat-
ed at the bottom of each basin.

Rapid Mixing Chamber

The rapid mixing chamber is composed of two
units of flash mixers installed in series. Chlorine
(CI12), Lime (Ca (OH)2) and Alum (AI2 (S04)3
I8 H20) are injected upstream of each mixer,
separately. The detention time for each chamber
is 10 seconds.

Clarifier

Twenty-four (24) units of high rate up flow
sludge blanket type clarifiers are provided in
total. Sludge blanket clarifier consists of inlet
zone, settled zone and outlet zone. An inlet pipe
with a diameter of 300 mm is provided at center
of each clarifier. Raw water with injected
chlorine, lime and alum flows into clarifiers as
downward flow in inlet pipes and bumps against
the bottom then turned into upward flow raising
floc through passing the existing floc layer and
entered into suspended slurry layer. Supernatant
is collected by effluent troughs. Detention time
for clarifier unit is 1.2 hours. Design upward
flow velocity is set at 0.75 x 10-3 m/s ranging
from 0.75 x 10-3 to 1 x 10-3 m/s. To retain the
slurry interface at stable level, a sludge pocket is
provided inside each clarifier and slurry is
drained by manual valve operation. Excess
sludge is also drained by manual valve operation
installed on sludge drainage pipe.

Filter

There are eight (8) units of rapid sand filters.
They are self-backwashing type filters with
surface-washing equipment. During visit it has
been learned that filtration rate is 11.17 m3 /m2
/h. Continuous filtration time ranges from 30 to
40 hours. Timing of backwashing is conducted

L | L3 | g‘?j‘gzﬁ ab 0




ZF | Tl A1 B U I ANF, O wastewater
A TACS (=TT (TSN (ATS #I10F | 917 #H1f7 T9
I @& 2=, ST s 2130 St o Frr
(oI5 TS AT AF AT TSI IF 2 I
QR wastewater drainage basin € W4) wastewa-
ter @@IR® T | TE @PIF A% wastewater
slurry =/ W waf@Te@ water level switch
TR BIFTS 20T WG St (R (9 7 | @PE
T Teofy e wastewater 2IZel 4

* Desilting @PTE w1 (2t Fwif*re e

* Slurry blanket @& ®IM*E slurry @32

Clarifiers @3 &7 (A7 WHIf® Tre

« fFBIea Chemical Dosing Facilities (&
Backwashing wastewater

et weifarsifes e sffaeiams oy w@ge
o T @i, @EW 9w @Ew
-SRI 95T T GR9TE FAE T R
CAPS- @R 7S T BH T A2 G-
faar @aR Creea e FAfare T &7 | pH ISR
& AR AT T 9RE w9 79 | A
&S T Gy WL pH Feeiiaeas Gy offareiifas
AT 59 9595S T | Coagulant RPN @@=
TR A 7| orEfRfE, pH @3 jar test @
FEAFE fSfEre Injection rate frdmer a1z

CRIRAT ~Af rEiE (o -R) 9=

ST aferra srmieoTzs

AT I Qe (o -) 97 ARy Al
Tz e R efsem 9t omfe fRavat
PEACRA |

Qafe EGE

“&f® 3: Pre-Sedimentation €32 UF #7& Sludge
Blanket Clarifier 992 Rapid sand filtration

% % Flocculator 932 93 “td Lamela
Clarifier 932 Rapid sand filtration

@ 9t af@was I8 CWASA &/ ARpiere
o grbefre @@ dwz 1 @3 HETEe
EeH1ErG E BE 1 M [4o o K | O
SIS W SFeE R qio afewg ouar WTP
(CFE -3) UF &7 &= F€1 Tq00 A |

ST I A1 CITaeTiong (7 -R) @F T RS
FGAGTS] AL | T TSl 9% g faww
@z A ceEeE (o -2) 9T SR T
faare e HoTre A @A Wd b G
ST S e (517 | g, Afara sifawed (DoE)

when filter water depth reaches to the critical
design depth, 3.66 m at maximum. Current
backwashing period is eight (8) minutes.

Treated Water Reservoir

Chlorination channel is provided at the
beginning of the treated water reservoir. The
reservoir is divided into two tanks with a
capacity of 3,360 cubic meters per compartment.
Its total capacity is 6,720 cubic meters and
retention time is 1.8 hours.

Wastewater Discharge Facilities

Wastewater generated at treatment plant is
discharged to the Halda River via a wastewater
drainage system. When water level of the river is
low, wastewater can be directly discharged to the
river by gravity. While, if river water level is
high, a flap gate installed in halfway of effluent
pipe is closed and wastewater flows into a
wastewater drainage basin. Wastewater stored in
the sludge basin is drained and discharged to the
river by slurry pump automatically operated by
water level switch. This basin receives following
wastewater generated in the plant:

» Sludge drained from the bottom of desilting

basins

» Slurry drained from slurry blanket and

sludge drained from the bottom of clarifiers

* Chemical Dosing Facilities to Backwashing

wastewater
The chemicals used for the treatment of raw
water in the plant are Chlorine (CI2), Lime (Ca
(OH)2) and Alum (Al2 (SO4)3 .18 H20).
Pre-chlorination is used for disinfection and
post-chlorination is used for water conditioning
that is for limiting the growth of bacteria and
algae in the transmission system. Lime is used in
raw water for increasing the pH level. Lime used
in treated water for water conditioning i.e. for
pH correction. Alum is used as coagulant.
Injection rate is determined based on turbidity,
pH and results of jar test.

Treatment Process Options for
Mohara WTP (phase-2)

The consultant has considered two options as
potential treatment mechanism for Mohara
WTP (Phase-2). These are:

Optionl: Plain Sedimentation followed by
Sludge Blanket Clarifier and Rapid sand
filtration

ENCIEE dbd



A YRILFSl S, sludge treatment facilities
il a1 e, I T ARE SRA AEP |
HGH(O-5 AAYE G T&H©-2 OF TN T 4G
GAE TS 204 (@ SR Twe-y AfgE w4
TR | AR, AEfNE Teme fIEE s’
B [WM TR, “AfFE adee I 992 &Ea
TREETere] o2 REAeA A Awfe- AR
qaE @R A et (R -2) 9F
TS T A |

FTAF: SHRYE LTSI, ST ;A

Option 2: Flocculator followed by Lamela
Clarifier and Rapid sand filtration.

Both these processes are in function in the
treatment plants operated by CWASA at
present.

Performance of these treatment plants is
satisfactory. So, in terms of meeting the drink-
ing water quality standard both the process
can be adopted for Mohara WTP (Phase-2).

However, there are more obligations for Mohara
WTP (phase-2). The availability of land is a key
issue. Only about 8 acres of land is available at
Mohara compound for the Phase-2 treatment
plant structures. Besides, as per the DoE obliga-
tion, it would be necessary to construct sludge
treatment facilities, which will require more
space. Treatment mechanism with plain
sedimentation (Option-1) will require much
larger space compared to the Option-2 where
plain sedimentation is avoided, Therefore, as a
preliminary understanding, Consultant [WM
opined , Option-2 can be a suitable treatment
mechanism for the Mohara WTP (Phase-2)
considering both the drinking water standard and
the issue of land availability.

Author: Superintending Engineer, Chattogram WASA

=®Iaw obR




BOARD OF
CHATTOGRAM
WASA

ATHHE G2 ATHFE! (I, T ST
AT
Professor Dr. Engr. Jahangir Alam

Chairman
#fel: ams

<%

AV AT (. T *NGFEG (ZI e
ATE ] (TS FT] GETE AT TS FAT
Satyajit Karmaker Mohammed Ibrahim Md. Jahurul Alam Showkat Hossen FCA
Board Member Board Member Board Member Board Member
eifsfls. e rEemEm aiffali: g s, ofl B e e ey el shar fe oo 2o ARTE el TRBTE YA 5i5e gaTErE T WY A

F

~ AN
| | R
|  # 1 M ”
STFTE (IR T rerEr 7 et SIS T & AT
TG HwH] (TS HEA] (TS ] (TS R
Engr.Mohammad Harun Nazmul Hoque Duke Afroza Kalam A.M. Anwarul Kabir
Board Member Board Member Board Member Board Member
sifefie: Tfafmrt THtew, 55T o5 sifefe: 5hamy il FATTE e s T ST sifEfie: AT AE Fh

BT: (74 (AR STRFSeT S BT ST A ATFEPT @ (F ] P

Mohsin Kazi Dr. Sheikh Mohammad Shafiul Azam  Jafar Ahmed Sadek Engr. A.K.M. Fazlullah

Board Member Board Member Board Member Managing Director & Board Member
ST T GRS AT TEhe afEfi e it apntiaes afeRi TRGEE w e SRt




oy,
ox.
09,
08,
oG.
oxlg,.
oq.
ob.
0a.
30,
Sl
OR.
29,
58,
.
hICH
5
b
8.
20,
2D,
33,
29,
28.
2€G.
b,
24.
QW
2.
wo,

5
o=.

BN QAN (GI=HA SIW i1 fBEa

G149 @, @fom 95-95-abw
G e 2 (CTHE) 28-33-dpue
A1 GG, SATER MO-03-dpbY
TR @, AT ob-ob- YUl
T @.TF 2T (CRTS) 3@-08-5393
CRIERCAEEFTID on-Ob >392
GHIE O, EYE TOF oL-08-5048
G|g LG, 91 AT wo-ox-da99
T (.G, ARl (SRaTe) 33-0G-Sabro
TS A 26 (TR2e) 05-08-8b0
GiAq e e *F SrEav 0W-05-dbd
G 9% 5 (W19) eer 2oe (D) 29-09-Yab®
AT 9, GG X TR A (SHe) %0-05- 5880
G4 FCieT L., CIeed 29-08-5dH0
e ClaZ R L NCRGC KU PR R[] 2Y-0-DHR
TA14 1,925, AEd (Shas) 0>-08-2058
AT LA DRG] 2T (S8 :3A154) SU-0E-dpH8
G149 FETel WZW (GrYE (W19 :115) SE-9d- DY
GG G, B S (Sra2%) 09-00-d22d
AT FIC5 3. Gl Od-0b-Sod
T AEYE 2T (CHATY) 0©-08-303)
A @, Se! ST (F9) AA) 5¢-09-3005
SIS SeTel WER (BrY ! (efs: 714) 20-05-%00%
GAI9 Sergd 92 (She:ba) 09-03-200%
G 7. TR (T (o Af5) S@-09-3008
TAIE G, ST I (STHes) 3)-05-3008
T GIIATAZE 9231 (fs, Wifrg) oy 74 38-0)-300¢
IR ST I (BIYT (Jo7 71BA) 09-08-203¢
T4 (T2 2TE (300 ITR) \90->3-3009
Sﬁﬁﬁﬁgﬁélcﬁcﬂﬂ?ﬁﬁﬁﬁﬂﬁ oL-Ob-2008
@S G S 941 e
G, ARG el T d0-09-0VD
2CFAT . O, G TG SIS 29-0p-20d%

Q9-D-dbE
-0 daby
09-ob-daLb
28-08-M34%
ob-ob-da9R
0@-08-50498
2@-0a-da44
D-0C-dabo
o -08-d8b0
0R-0d-dabd
L-09-dab®
03-03-23a0
22-08-daa0
C-0L-2305d
WY-09-d308
ME-0C-53a8
29-0-YaaY
08-09-333a
Mo -daad
09-08-300)
dE-09-3003
dD-03-00
09-03-3003
o -0W-3008
30-08-2008
28-0d-2000
09-08-3000
Y0-d3-009
OY-0-0V0F
0-0b-30%50

2q-00-03¢
3-0)-202W0




01.
02.
03.

05.

07.
08.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23,
24.
285.
26.
27.
28.
29.
30.

01.
02.

THE LIST OF FORMER CHAIRMAN

M A Latif

. Ali Hasan (Acting)

. S.M. Obaidullah

. A. Salam

. S. K Hasan (Acting)

. A.B Rahman

. Ah. Abdur Rouf

. M.A.R Khan

. K.G. Baki (Acting)

. Aminul Hoque (Acting)

. Colonel Mirza Shafi Ahmed

. Group Cpt. (Rtd.) Nurul Islam (TBT)

. A.N.M Sharif Ullah Khan (Acting)

. Colonel A.N.M Motaher

. Syed A.N.M Wahed

. C.H. Mallick (Acting)

. A.N.M Hafizul Islam (Addl. Sec.)

. Sultan Mahmud Chowdhury (Addl. Sec.)
. Md. Kamal Uddin (Acting)

. Captain M, Zakaria

. Abdul Hoque (Acting)

. M. Ali Ahmed (Joint Sec.)

. Sultan Mahmud Chowdhury (Addl. Sec.)
. Azizur Rahman (Addl. Sec.)

. A.F.M Solaiman Chowdhury (Joint Sec.)
. Md. Osman Amin (Acting)

. Moqlesur Rahman (Joint Sec.)

. Maqsumul Hakim Chowdhury (Joint Sec.)
. Mohmmed Ishaque (Joint Sec.)

. Engr. AK M Fazlullah

The list of Former Board Chairman

Md. Shahjahan Ali Mollah
Prof. Dr. S.M Nazrul Islam

11-11-1963
24-12-1965
13-02-1966
08-08-1968
25-04-1972
09-08-1972
06-04-1974
30-09-1977
22-05-1980
09-09-1980
03-01-1981
27-07-1983
10-01-1990
23-04-1990
26-06-1991
01-04-2094
16-05-1994
18-11-1996
07-03-1999
11-08-1999
03-04-2021
15-07-2001
20-01-2002
07-02-2002
15-03-2004
11-09-2004
24-01-2005
07-04-2025
30-12-2007
06-08-2009

10-03-2011
27-09-2016

23-12-1965
12-02-1966
07-08-1968
24-04-1972
08-08-1972
05-04-1974
29-09-1977
21-05-1980
08-09-1980
02-01-1981
26-07-1983
09-01-1990
22-04-1990
25-06-1991
31-03-1994
15-05-1994
17-11-1996
04-03-1999
11-08-1999
03-04-2001
15-07-2001
19-01-2002
07-02-2002
08-03-2004
11-09-2004
24-01-2005
07-04-2005
30-12-2007
06-08-2009
20-06-2010

27-09-2016
11-01-2020



0 EL3I= SIS

Chattogram WASA
AT A GLANCE




eifedrarer
SHLO FNET b FeHT 2f SfTATT 72 2% ACE
BB 2N FRHIZ @ AT FEAF 2D
e FH

BT ST ot Srwely

g, FEsEem ¢ afFfene Sy famem
festier, Sqpaer, TR, ARG 8 ST |
o A:fTET s e, SAfEE @ e |
- 3B, T gyHR ~Aif TREW W @S
Hfagr fosfret wifasEmT a3 T
« 3w T AT

BT TP o7 e gy
" : QAT T4y wFed Al a991g @
ﬂ:m@%i@ml
1R P G o B e P | O < e
s e fagey dwn ofare 9w
oy agfE 79ga FEF 4wl |

@S TR

afsi-faemfar s1egre fareae $$ TAwE 4ne
FoAifa™ TS oA GAGT 03 AF TR
(3) BB Tod PRGIET S(@PE o €
feaeiw “I1f 3earE F9 A AT Sesme T8N
VLo INGHT (A ¢80 YNUFG(T Tgre 4T |

() TSI 2[FSH ZEARTW @ fFeaw AZoees
AT G TH #Z e 2AfeF o F1 |

() IS AT AT AR:TS #A1fera AT 20%
TS @02 SR FACAE (53 TS 47 |

(8) #iife= =@ WM TN Sbro e (AF
FACA do WL AT A0 |

() TSI B “ifa wa swfe vAfaqsa wa
R AT ZF AT W (S 2787 47 |

() T 27330 5 41 |

() BTSN TP AR 8 aARF IS
eZA “ifTe 47 |
SHif IR T
wife BT T 735 - ) WISE (33%)
O TeTHA
%) ©-Tofag (v %) SIFhT @ Zremr Tt |

Establishment:

Chattogram Water Supply and Sewerage
Authority was established on 8 November
1983 under EP Ordinance No. 29.

Obijectives of formation of
Chattogram WASA:

« Construction, development, expansion, opera-
tion and maintenance of necessary physical
infrastructure for safe water supply for house-
hold, industrial and commercial purposes.

= Construction, operation and maintenance
of sewerage system.

« Construction, Operation and maintenance